
 

 

 
 

 

 

 

 
 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL OF SCIENCE 

ENGINEERING AND TECHNOLOGY 

M.Sc. THESIS 

AUGUST 2020 

 

TREATMENT OF TEXTILE WASTEWATER USING COMPLETELY 

MIXED ANAEROBIC REACTOR: START-UP  

 

Cenk Ali Bilgiç 

Department of Environmental Engineering 

 

Environmental Biotechnology Program 

 



 



 

  

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
AUGUST 2020 

TREATMENT OF TEXTILE WASTEWATER USING COMPLETELY 

MIXED ANAEROBIC REACTOR: START-UP 
[...]
MBR systems have been variously applied for decolorization of textile/dyeing 

wastewater. They can be also applied to both anaerobic and aerobic conditions. 

Although MBRs are mostly applied on their own, and applied sequential NF or UF 

process can increases efficiency. By using this sequential system, it is possible to reach 



33 
 

90-98% COD removal and 95-99% color removal. In addition to this, water reusing 

can be considerable (TSEKOKT, 2011). 

In the study of Yigit et al. (2009), an MBR was applied to investigate COD and color 

removal of textile wastewater for 75 days and 98% color and 97% removal was 

observed.  

Hoinkis et al. (2012) reached 60-75% color removal during their study which was 

conducted by using the MBR system to investigate real textile wastewater. In this 

study, even with the lowest HRT 90% COD removal was observed.  

There are also anaerobic MBR studies in the literature. Khelifi et al. (2008) conducted 

an integrated continuous stirred tank reactor (CSTR) + anaerobic fixed-film bioreactor 

(AFFB) to investigate the treatment of real textile wastewater which has 11.185 mg/l 

initial COD concentration. As a result of this study 97,5% COD removal and 97,3% 

color removal were noted with 4 days HRT.  

Some other studies which were conducted by using different type membranes under 

different anaerobic or aerobic conditions are summarized in Table 2.16. 

Table 2.16. MBRs applied for treatment of textile/dyeing wastewater (Adapted from 

Karaciray, 2019; CSB, 2013). 

 

Type and Properties 

 

Wastewater 

 

Dye 

COD 

Removal 

(%) 

Color 

Removal 

(%) 

 

References 

Aerobic 

Pore Size: 0,025µm 

Lab Scale 

 
Synthetic 

 
n.m. 

 
97 

 
72 

 

Badani et al, 

2005 

Aerobic 
Pore Size: 0,04µm 

Pilot Scale 

 

Synthetic 

 

Mixed 

 

97 

 

97 

 
Yigit et al., 

2009 

Aerobic 

Pore Size: 0,2µm 

Pilot Scale 

 
Synthetic 

 
n.m. 

 
97 

 
60-75 

 

Hoinkis et al, 

2012 

Aerobic 
Pore Size: 0,4µm 

Lab Scale 

 

Synthetic 

 
Acid Orange 

7 Azo Dye 

 

60-80 

 

94 

 
Konsowa et 

al., 2011 

Anaerobic 

Pore Size:       0,4 µm 

Lab Scale 

 
Synthetic 

 

Orange 16 

Azo Dye 

 
n.m. 

 
91-95 

 

Spagni et al, 

2012 

Anaerobic + Aerobic 

Pore Size:     0,04 µm 
Lab Scale 

 

Synthetic 

 
Reactive 

Orange 16 

Azo Dye 

 

90 

 

50-90 

 

Spagni et al, 
2012 

2.7.2.5 Important design parameters for biological dye removal 

The parameters are given below should be considered for effective color removal from 

textile wastewater. 



 

34 

 

Dye structure 

Dye structure plays an important role during color removal because of their bond’s 

biodegradability, several color removal efficiencies were reported (Rajaguru et al, 

2000; Lourenco et al, 2001; Isik and Sponza, 2004b). 

Hydraulic retention time 

The effect of HRT was investigated in many studies and the positive relation between 

HRT and color removal efficiency was noted (Kapdan et al, 2003; An et al, 1996). 

Biomass concentration 

Biomass concentration which was examined in the study of Lourenco et al. (2000). It 

is also an important parameter for color removal efficiency. In the case of decreasing 

biomass concentration from 2 to 1,2g VSS/l and SRT time from 15 days to 10 days 

decreased the efficiency from 90% to 30%. 

Alternative electron acceptors  

The reduction of azo dyes is an oxidation-reduction reaction. The study of Lourenco 

et al. (2000) shows that the presence of nitrate in textile wastewater causes to slow 

down decolorization. The presence of an alternative electron acceptor may compete 

with the azo dye for reducing equivalents. 

Primary substrate concentration 

Electron donors are a precondition for azo dye reduction. In theory, the required 

amount of electron-donating primary substrate is low, four reducing equivalents per 

azo linkage, i.e. 32mg COD per millimole monoazo dye. 

On the other hand, Electron donors for other reactions will increase the required 

amount of primary substrate (Zee and Villaverde, 2005). 

Primary substrate type  

In one of study which was conducted with SBR, anaerobic color removal highly 

increased in the case of adding lactate to influent instead of starch as the main COD 

source (Albuquerque et al, 2005). 

Dye concentration 

As it is shown in Table 2.14 and 2.15, various dye concentrations have been performed 

in different reactor studies. It is usually reported that higher net color removal 



35 
 

efficiencies were achieved at lower dye concentrations (O’Neill et al, 2000a; Rajaguru 

et al, 2000; Sponza and Isik, 2005). 

Dye toxicity 

Dye toxicity was associated to some parameters such as high dye concentrations, the 

presence of heavy metals (metal-complex dyes) and/or the presence of non-hydrolyzed 

reactive groups (reactive dyes). 

The benzidine azo dye Direct Black 38, when tested at a very high influent 

concentration (3.200 mg/l), was found to lower the anaerobic COD removal efficiency, 

whereas concentrations up to 1.600 mg/l did not seriously inhibit the process (Sponza 

and Isik, 2005). 

2.8 Comparison of Treatment Systems 

In the study of Robinson et al. (2001), the advantages and disadvantages of several 

treatment systems were investigated (Table 2.17). 

Table 2.17. Advantages and disadvantages of several applied treatment systems of 

textile wastewaters (Robinson et al, 2001). 

Treatment process Technique applied Advantages Disadvantages 

Fenton reagents 
Oxidation reaction using 

mainly H2O2–Fe (II) 

Effective decolorization of 

both soluble and insoluble 

dyes 

Sludge 

generation 

Ozonation 
Oxidation reaction using 

ozone gas 

Application in gaseous state: 

no alteration of volume 

Short half-life 

(20 min) 

Photochemical 
Oxidation reaction using 

mainly H2O2-UV 

No sludge production 

Formation of by products 

Photochemical 

Oxidation 

reaction using 

mainly H2O2 

NaOCl 
Oxidation reaction using Cl+ 

to attack the amino group 

Initiation and acceleration of 

azo-bond cleavage 

Release of 

aromatic 

amines 

Electrochemical 

destruction 

Oxidation reaction using 

electricity 

Breakdown compounds are 

non-hazardous 

The high cost 

of electricity 

Activated carbon Dye removal by adsorption 
Good removal of a wide 

variety of dyes 
Very expensive 

Membrane filtration Physical separation Removal of all dye types 

Concentrated 

sludge 

production 

Ion exchange Ion exchange resin 
Regeneration: no adsorbent 

loss 

Not effective 

for all dyes 

Electro kinetic 

coagulation 

Addition of ferrous sulfate 

and ferric chloride 
Economically feasible 

High sludge 

production 

When designing of treatment plant advantages and disadvantages must be taken into 

consideration. In addition to this, the total cost of a treatment plant is the most 

important parameter and can be defined as investment cost + operating costs. Some 

parameters may help to choose a proper treatment system for textile wastewater: 



 

36 

 

• Dye type 

• Characterization of wastewater 

• Chemical demand  

• Area demand and investment cost 

• Operating costs 

• End products and management problem 

In the study of Ministry of Environment and Urbanization, 2013 some of the treatment 

systems were compared based on costs per m3 (Table 2.18).



37 
 

Table 2.18. Costs of treatment systems for textile wastewaters (Adapted from CSB, 2013). 

Treatment System                       Cost                    Wastewater Type                       Details References 

H2O2/O3/UV 6,54 USD/m3 Textile -Dyeing Only chemical consumption cost Azbar et al,2004 

Coagulation and O3 1,57 USD/m3 Dye manufacturing 

Chemical demand is very low. This 

value is only for ozone electricity 

generator 

 

Hsu et al, 1998 

Adsorption and UV/H2O2 1,00 USD/m3 
Everzol Black 

Reactive -GSP 

Operating cost for %50 TOC 

removal 

 

Ince et al, 2002 

Sun-Fenton before biological 

treatment 
22,00 USD/m3 

5-amino-6-metil-2- 

benzimidazolon AMBI 

0,4 g C/L 

Investment (excluding area cost) and 

operating costs 

 

Sarria et al, 2003 

Advance H2O2/O3/UV 0,85 USD/m3 Textile Operating cost Liao et al, 2000 

Advance ozone(i) and 

membrane(ii) 

(i)0,19 USD/m3 

(ii) 0,69 USD/m3 

 

Textile-Dyeing 
Investment and operating cost (i) 

2000m3/day, (ii)1000 m3/day 
Koyuncu et al, 2001 

Coagulation, Fenton and 

active sludge 

 

0,4 USD/m3 

 

Textile 

Operating cost 

(excluding sludge management cost) 
Lin and Peng, 1995 

Biological, sand filter and O3 

(recycling treated water) 

 

0,13 USD/m3 

Fiber manufacturing-

Dyeing 

Investment and operating costs 

(water recycling decreases the costs) 
Ciardelli and Ranieri, 2001 

Biological, sand filter and 

Membrane (MF-NF) 

(recycling treated water) 

 

 

0,44 USD/m3 

 

Dyeing 

Investment and operating costs 

(water recycling decreases the costs- 

ROI is three years) 

 

Marcucci et al, 2002 

Biological, Membrane (MF-

NF) and O3 (recycling treated 

water) 

 

1,69-1,95 

USD/m3 

Mixed %30 domestic 

+ %70 textile 

wastewater 

Investment and operating costs for 

2.500m3/day 

 

Rozzi et al,1999 

Membrane bioreactor 0,273 USD/m3 Domestic wastewater 
Investment and operating costs for 

2.4m3/day 
Yoon et al, 2004 

ROI: Return of Investment



 

38 

 



39 
 

3. MATERIAL AND METHODS 

3.1 Reactor Design 

Completely-sealed 55l anaerobic reactor which was made of plexiglass (height: 80 cm 

Diameter: 40 cm) was operated automatically by the PLC unit during the study (Figure 

3.1). A funnel was located in the reactor as a settling tank. Two peristaltic pumps - one 

for the influent, one for transporting the anaerobic effluent to the effluent tank. The 

influent flow was regulated with the help of a level sensor installed in the reactor. The 

heating jacket was also used to maintain the temperature of the reactor at 35,5oC and 

magnetic stirrer was used for good mixing at 280 rpm. 120l PE plastic barrel was 

designated as equalization tank where synthetic wastewater was kept.  

 

Figure 3.1. Anaerobic reactor.  

 

 



 

40 

 

Other equipment were used during the study:  

• Peristaltic pump (EZ435, Shenzhen, China) x2 and accompanying tubing 

(Figure 3.2) 

• Thermoreactor (CR3200, Weilheim, Germany) (Figure 3.3) 

• Vacuum filtering device (Figure 3.4) 

• Centrifuge (Rorofix 32 A, Tuttlingen, Germany) (Figure 3.5) 

• Oven for TSS measurement (Elektro.mag M 6040 p, Istanbul, Turkey) (works 

at 105oC) (Figure 3.6) 

• Ash oven (Lenton Furnaces ECF, Hope Walley, United Kingdom) for VSS 

measurement (Figure 3.7) 

• Multimeter (Hanna HI2211, Bedforshire, United Kingdom) (including probes 

for measuring pH, redox state, conductivity) (Figure 3.8) 

• Turbidity meter (WTW 550 IR, Weilheim, Germany) (Figure 3.9) 

• Sensitive lab scale  

• Magnetic stirrer  

Samples were taken during the project:  

• COD samples (Figure 3.10) 

• MLSS samples (Figure 3.11) 

• MLSS and MLVSS samples (Figure 3.12) 

 



41 
 

 

Figure 3.2. Peristaltic pumps (EZA35). 



 

42 

 

 

Figure 3.3. Thermoreactor (CR 3200). 

 

Figure 3.4. Vacuum filtering device. 



43 
 

 

Figure 3.5. Centrifuge (Rotofix 32 A). 

 

Figure 3.6. Oven (Elektromag M 6040 p). 



 

44 

 

 

Figure 3.7. Ash oven (Lenton Furnaces ECF). 

 

Figure 3.8. Multimeter (Hanna HI 2211). 



45 
 

 

Figure 3.9. Turbidity meter (WTW Turbo 550 IR). 

 

Figure 3.10. COD Samples. 



 

46 

 

 

 

Figure 3.11. MLSS samples. 

 

Figure 3.12. MLSS and MLVSS samples. 



47 
 

3.2 Operational Conditions 

System was operated in two phases using synthetic wastewater (Table 3.1 and 3.2) for 

264 days. For inoculum, a mixed microbial culture obtained from Atakoy Advanced 

Biological WWTP was used. This facility is an advanced biological domestic 

wastewater treatment plant that was established to serve seven districts with a 2,5 

million population in Istanbul, operated by the Istanbul Water and Sewerage 

Administration (ISKI). The temperature was set 35,5oC to have an optimum level for 

growing of anaerobic microorganisms to reach best removal efficiency (Mata-Alvarez, 

J, 2002). System was operated at mesophilic conditions and infinite sludge age by 

using PLC. 

Table 3.1. Conditions in phases/periods. 

 

Phases/ 

Periods 

 

 

HRT 

(h) 

 

Days 

 

Wastewater 

Phase one 24 
1-81 

(81 days) 

Synthetic 1 

(2000 mg COD/l) 

 

Phase two 

Period one 

 

 

Period two 

 

24 

 

 

48 

 

82-174 

(93 days) 

 

175-264 

(90 days) 

 

 

Synthetic 2 

(1000 mg COD/l) 

 

Synthetic 2 

(1000 mg COD/l) 

 

Table 3.2. Composition of synthetic wastewaters were used during study (Ersahin et 

al, 2013; Cinar et al, 2008). 

Chemical (mg/l) 

Phase One 

(Synthetic 1) 

 

Phase Two 

(Synthetic 2) 

(Cinar et al, 2008). 
(Ersahin et al, 2013; 

Cinar et al, 2008). 

NH4CI 230 741 

MnCI2.4H2O 0,5 0,5 

ZnCl2 0,05 0,05 

CaCl2.2H2O - 13,55 

MgSO4.7H2O - 9,25 

K2HPO4 37 420 

KH2PO4 67 7,125 

Na2SO3.5H2O 0,164 0,164 

(NH4)6Mo7O24.4H2O 0,05 0,05 

CuCl2.2H2O 0,038 0,038 

FeCl3.6H2O 5 5 

NiCl2.6H2O 0,09 0,09 

CoCl2.6H2O 1 1 

Sucrose 2.000 (as COD) 1.000 (as COD) 



 

48 

 

 Phase one  

The system was operated as CSTR under mesophilic conditions with two peristaltic 

pumps with 24 h HRT value. The inoculum was left for acclimation in phase one. 

During this phase, measurements were performed three times a week for one period. 

In this phase, the reactor was located at Umit Boya dyeing factory name in Gungoren, 

Istanbul until day 154. The objective of locating the reactor in the factory was to mimic 

field conditions. However, this caused some problems such as electrical cut off which 

resulted discontinues operation and high temperatures.  

 Phase two  

After the initial phase, the concentrations of macronutrients were increased, and the 

initial COD concentration was decreased according to Table 3.2. During phase two, 

24 h and 48 h HRT were examined in two periods. 

For the first period, system was run with 35,5oC temperature, ~7,3 pH, and 24 h HRT. 

Measurements were performed three times a week for these conditions for three 

months. For the second period, HRT value was increased to 48 h by keeping other 

conditions same. Measurements were performed two times a week under these 

conditions. 

3.3 Analytical Methods 

The frequency of the common analyses is presented in Table 3.3. Details of analytical 

methods given in the below sections.  

Table 3.3. Analyses and their frequency. 

 

 

Sample origin 

 

 

Analysis 

Frequency 

during Phase 1 

(Number of 

Measurements 

Per Week) 

Frequency 

during Phase 

2,  Period 1 

(Number of 

Measurements 

Per Week 

Frequency 

during Phase 

2, Period 2 

(Number of 

Measurements 

Per Week) 
 

Reactor influent 
COD 3 3 2 

pH 3 3 2 

 

Reactor effluent 

 

COD 3 3 2 

pH 3 3 2 

Turbidity - - 2 

 

 

Inside of reactor 

pH 3 3 2 

ORP 3 3 2 

MLSS 3 3 2 

MLVSS - - 2 

 Turbidity - - 2 



49 
 

 pH measurements 

pH measurements were performed as specified in the standard methods (APHA, 2017), 

section 5130, respectively, by using a pH meter. For the measurements, pH meter was 

calibrated with proper calibration solutions.  

 ORP measurements 

ORP level was automatically measured by ORP probe located in the sealed reactor. 

 MLSS and MLVSS measurements 

MLSS/MLVSS samples were collected from different height levels of reactor to obtain 

a composite sample. Also, samples were taken from top of the reactor, without opening 

the lid in order to reach good anaerobic conditions. MLSS and MLVSS concentrations 

were measured according to standard methods section 2540 (APHA, 2017). 

For this measurement, 5 ml composite sample was filtered with each filter paper and 

dried in the oven at 1050C for 60 min, then they were left in a desiccator for 30 min. 

To measure MLVSS values, measured samples were put in an ash oven at 5500C for 